


BSHMN (RES )

PENUMATIC MECHANISM ( CYLINDER CAP)

Fs EBHRS =
Ref.No |Part No. Description BEHUHER y
1|/F3-111000 |[CYLINDER CAP ASSEMBLY SHE4AE 1
2|F3-111701 |STEEL WIRE CIRCLIP MLz 14 2
3|F3-111751 |GUIDE PIPE OF VALVE SIS E 2
4|YP80-2000 |[BOLT 95026-06010 124 95026-06010 1
5|FB-100405 |WASHER HE 1
6|F3-100604 |DAMPER BER 12
7|F3-102000 [CYLINDER CAP SHIM UNIT SHERF4A4 1
8[YP96-2000 |ALIGNMERT PIN 99510-14016 E{744 99510-14016
9|F3-100603 |[OILSEAL JE 1
10[(F3-101000 [CAP NUT =R 4
11|(F3-100403 |COPPER WASHER Rk 4
12|GBT70.1 SCREW M8*50-10.9-ZN5.D 24T M8*50-10.9-ZN5.D 2
13|F3-103000 [PROKET CHAMBER COVER UNIT BREEAS 1
14|FG-102000 [OIL PENDER COVER UNIT HmEAE 1
15[(F3-100605 |[AIR DRAIN BRE 1
16|FG-100701 [HOOP + §iE 1
17(TP80-2000 |BOLT 95026-06012 124 95026-06012 2
18[F3-100602 |O-RING O & 1
19|GBT70.1 SCREW M6*25-10.9-ZN5.D 24T M6*25-10.9-ZN5.D 2
20[F3-100202 |UPPER VALVE COVER ERNE 1
21[FG-100201 |LOWER VALVE COVER TRIE 1
22|FFG-100601 |O-RING O & 1
23[F3-100601 |O-RING O & 1
24(GBY70.1 SCREW M6*16-10.9-ZN5*D 24T M6*16-10.9-ZN5.D 5
25(F3-110403 |PRESURE PLATE ER 1
26|GBT5783 BOLTM6*12-ZN5.D 124 M6*12-ZN5D 2
27|F3-110402 [STOP PLATE 1EZh R 1
28|DRSEA SPARK PULG RIEE 1
29|FB100851 |DOUBLE-HEAD SCREW K 12 4e 2







S8 PENEUMATIC MECHANISM

Fs EH4RS BE
Ref.No [Part No. Description BEHUHEH y

1[F3-114201 PENUMATIC CAM SHAFT Bl S e 1

2[F3-100401 TIMING SPROCKET IERTEERS 1

3|FG-100001 BRIVING PIN k] 1

4|GBT5786 BOLT M10*1.25*25-ZN5.D 124 M10*1.25*25-ZN5.D 1

5(FG-100402 WASHER HE 1

6|F3-100402 THROW OIL PLATE RhE 1

7|GBT276-94 ROLLING 6005-RS/C3 Rzh & 6005-RS/C3 1

8|F3-114001 BUSH oHE 1

9(F3-130000 TIMING CHAIN IERTEESR 1
10|F3-140000 LOWER GUIDE PLATE ASSEMBLY |TSm#E &K 1
11|F3-150000 UPPER GUIDE PLATE ASSENBLY S @R E K 1
12[F3-120000 CHAIN TEMSIONER PESRIK'R B 1
13|F3-100801 SHIM OF TENSIONER KEZERRB S 1
14|TP80-2000 BOLT 95026-06025 1248 95026-06025 2
15|TP80-2000 BOLT 95026-06014 24 95026-06014 2
16|F3-113000 NEEDLE BEARING RE A 1
17|F3-100304 ARI INTAKE VALVE piigm il 1
18|F3-100303 AIR EXHAUST VALVE BN 1
19(F3-110306 VALVE SPRING SEAT SITRE R 2
20|F3-110701 VALVE INNER SPRING aRIZES 2
21|F3-100702 VALVE OUTER SPRING B E 2
22|F3-112000 VALVE STEM OIL SEAL SIFFRE 2
23|F3-110301 VALVE SPRING COVER SieEE 2
24|F3-110302 VALVE LOCK CLIP S8R 4
25(FG-110601 O-RING O & 2
26|F3-110001 ROCKER ARM SHAFT RS H 2
27|F3-110305 VALVE ROKCER ARM SITEE 2
28|F3-110851 ADUJSTING SCERW T 8RET 2
29|F3-110852 LOCKING NUT PRIRT 2
30|F3-110401 ELASTIC WAHER 58 M 2 ] 2
31|F3-114000 CAMSHAFT UNIT M A S 1







i HEFHE CRANK CONNECTING ROD MECHANISM

Fs EBHRS BE
Ref.No |Part No. |Description TEHHEH y

1[F3-210000 [CRANK CONNECTING ROD ASSY hFEAT S 1

2|F3-200702 |SPRING 5 6

3|F3-200004 [SPRING PIN 58 26 3

4|F3-200302 |BALANCE SHAFT DRIVING GEAR - 1 5 IR B 1 52 1

5(F3-200401 [WASHER Eracs] 1

6|GBT819.1 [SCREW M6*18-ZN5.D 24T M6*18-ZN5.D 3

7|F3-200402 [PRESSURE PLATE ER 1 1

8|GBT276 BEARING 6203 AR 6203 1

9|FG-202000 |OIL SEAL JaE 1
10[F3-230000 [BALANCE SHAFT - 1 5 5 K 1
11|GBT276 BEARING 6025 H& 6025 2
12|[F3-200301 [BLANCE SHAFT GEAR - 1 5 LT 52 1
13|F3-200003 |FLAT KEY T 1
14|GBT819.1 |SREW M6*16-ZN5.D 24T M6*16-ZN5.D 2
15(F3-200403 |PRESSURE PLATE 2 ER 2 1
16(F3-200404 [LOCKING WASHER BERE 1
17|F3-200851 [NUT 128 1
18|FG-200002 [WOODRUFF KEY ¥ E 1
19|F3-220201 |PISTON EE 1
20[F3-220001 [PISTON RING 1 SEERL 1
21|F3-220002 [PISTON RING 2 SEEIR2 1
22|F3-221000 |OIL RING ASSY HIAA S 1
23|F3-200001 |PISTON PIN TEEH 1
24|F3-200701 (CIRCLIP ] 2
25|F3-201000 |CYLINDER UNIT SEAERAE 1
26[F3-100604 [DAMPER BER 12
27|F3200801 |CYLINDER SHIM SR A 1
28[YP96-2000 [ALIGNMENT PIN 99510-14016 EfI4H 99510-14016 1
29|F3-200002 |ALIGNMENT PIN TE L 1
30|F3-200601 |ALIGNMENT PIN O-RING EMHEOFE 1
31(GBT70.1 SCREW M6*30-10.9-ZN5.D #%4] M6*30-10.9-ZN5.D 2
32|F3-600301 |OIL PUMP DRIVING GEAR RIS R 1







fEE9 CRANKCASE BODY PART

Fs EBHRS BE
Ref.No |Part No. Description THHEH y
1[F3-300801 |LEFT CRANKCASE COVER GASKET EHmAERER 1
2|FA-300001 |ALINGMENT PIN 10*14 EfIE4 10*14 6
3|F3-330000 [LEFT CRANKCASE COVER ASSY EHHWMAS SR 1
4|ZA1-300604 |OBSERVE BOLE COVER MEAE 1
5(ZA1-300604 |O-RING O # 1
6|YP80-2000 |BOLT 95026-06030 124¢ 95026-06030 27
7|YP80-2000 |BOLT 95026-06050 1248 95026-06040 2
8|YP80-2000 |BOLT 95026-06060 124¢ 95026-06060 2
9|YP80-2000 |BOLT 95026-06050 124¢ 95026-06050 9
10|GBT70.1 SCREW M6*60-10.9-ZN5.D 24T M6*60-10.9-ZN5.D 3
11|F3-300401 |BRACKET OF REVERSE GEAR ROPE IR P A 3R 1
12[F3-300802 |RIGHT CRANKCASE COVER GASKET AR HES S 1
13|F3-340000 [RIGHT CRANKCASE COVER ASSY HR 1
14|F3-301000 [OIL DIPSTICK O & 1
15(ZA1-300601 |O-RING e B 1
16[(F3-310000 |LEFT CRANKCASE COVER ASSY A A S 1
17[F3-320000 |RIGHT CRANKCASE COVER ASSY ML 184 2
18[F3-300851 |BOUBLE-HEAS SCREW ML 1R 4e 2
19|F3-300852 |[BOUBLE-HEAS SCREW







B4%% CLUTCH

Fs EBHRS BE
Ref.No |Part No. Description THHEH y
1|F3-400401 MAIN CLUTCH WASHER FEERRE 1
2|F3-411000 MAIN CLUTCH CASE ASSY FEAREAS 1
3|F3-413000 OVERREACH CLUTCH BHESE 1
4|F3-414000 PIN CLUTCH SHOE ASSY FEEEFHRER 1
5|F3-4008951 |BUT 128 1
6|GB6160 NUT M8-ZN8D 12§ M8-ZN5.D 1
7|GBT97.1 BUT M8-ZN8.D #[& 8-ZN8.D 1
8|FG-400601 |O-RING O & 1
9|F3-4000852 [CLUTCH ADJUSTING SCREW EA AT IR 1
10|F3-404000 LOWER CAM PLATE ASSY TOERES 1
11|(F3403000 STEEL BALL BRACKET ASSY WEKFRA S 1
12|F3-402000 UPPER CAM PLATE ASSY EEARA S 1
13|F3-400501 ASSISTANT BUSH HWHHE 1
14|F3-401000 ROD PUSH ASSY HITAE 1
15/GBT308 STEEL BALL 8.731 G100B £XBk8.731 G100B 1
16|F3-421000 CLUTCH GEAR ASSY EEHRNRAs 1
17|F3-420402 SPLINE WASHER TCiR B 1
18|F3-423000 CLUTCH WASHER BEaesRR4s 1
19|F3-400402 LOCKING WASHER BERE 1
20[F3200851 NUT 128 1
21|F3-400601 O-RING O & 1
22|F3-400301 POST ROD AT 1
23|F3-420401 CLUTCH PLATE e i0al 6
24|F3-422000 FRICTION DISC =390 7
25(F3-420201 PRESSURE DISC E& 1
26|F3-420701 CLUTCH SPRING EAasRmE 5
27|F3-424000 BOLT WITH WASHER TR iR 5







B, N, I CONTROL , SHIFT , CAM , MECHANISM

F5 BEH4RS HE
Ref.No |Part No. Description EHHEH Quantit

1|GBT5789 BOLT M6*10-ZM5.D 124 M6*12-ZN5.D 1

2|F3-500402 REVERSE CONTROL LEVER B R R MR 1

3|F3-500401 WASHER Eraes] 1

4|GBT894.2 CIRCLIP 12 B 12 1

5(F3-500701 SPRING Eais 4 1

6|F3-501000 REVERSE SHIIFT BRAKCET BB A S 1

7|F3-540201 SHIFT CAM )44 N F B 1

8|F3-500751 SHIFT CAN SEGMENT BER 1

9/GBT819.1 BOLT M6*20-ZN5.D 124 M6*20-ZN5.D 1
10[F3-500404 WASHER E e 1
11|F3-550702 SPRING HmE 1
12|F3-530000 SHIFT SHAFT B 1
13[CY80.01-69 SPRING BROACHING ZR 4 1
14|F3-500703 RETURN SPRING h#E 1
15[F3-560000 STOPPER LEVER FRALATHT B R 1
16|F3-500851 BOLT HE 1
17|F3-550000 SHIFT LEVER ASSY HRATAT B RR 1
18[F3-500408 TORQUE SPRING PIN TENSION WMEHBWNR 1
19|F3-500852 TORQUE SPRING PIN HEH 1
20|F3-500302 SHIFT FORK2 #R2 1
21|F3-500002 SHORT SHIFT FORK AXLE mik X 1
22|F3-500303 SHIFT FORK3 (R) X3 (R) 1
23|F3-500301 SHIFT FORK1 (L) #®R1(L) 1
24|F3-500001 LING SHIFT FORK SXLE ik X5 1
25|GBT276 BEARING 6003 A&6003 1
26|FG-505000 OIL SEAL S 1
27|ZA1-402000 OIL SEAL ShE 1
28|F3-500406 PRESS WIRE PLATE E&R 1
29|F3-540851 SHAFT CONTACT LELVA: P 1
30|F3-540701 SPRING HE 1
31|F3-540001 STAR GEAR DOWEL PIN EFREMNE 1
32|F3-540002 REVERSE LIMIT CAM DOWEL PIN 8RS PR A7 (Y R TE A 48 2
33|F3-540751 REVERSE LIMIT CAM B RBR L 5 1
34|F3-540401 FENDER (L 1
35|F3-D70000 FENDER SIGNAL PR RES 1
36|GBT97.1 WASHER 6-ZM8.D #@ 6-ZN8.D 2
37|GBT70.1 SCREW M6*16-ZN5.D 24T M6*16-ZN5.D 2







TEERYHME SHIFT GEAR MECHANISM

F5 Z2HHRS B
Ref.No [Part No. |Description 4B Quantit

1|F3-503000 |MAIN AXLE OIL SEAL i E 1

2|GBT276 BEARING 6203 H&6203 1

3|F3-510302 [SHIFT 2 DRIVING GEAR —REER 1

4|F3-51001 |AXLE ALEEVE WE 1

5|F3-510305 [SHIFT 5 DRIVING GEAR BREFER 1

6|F3-510303 [SHIFT 3DRIVING GEAR =REFHER 1

7|F3-510401 |CIRCLIP HE 1

8|F3-510402 [SPLINE WASER TR E 1

9|F3-510304 [SHIFT 4 DRIVING GEAR 4 E 55 1
10|F3-510301 [MAIN AXLE 5 1
11|F3-505000 |BEAAING(50*22*14) Hi&(50*%22*14) 1
12|GBT819.1 |SCREW M6*16-ZN5.D 124] M6*16-ZN5D 2
13|F3-500403 |MAIN AXLE BEARING PRESSURE |EHifh&AER 1
14|GBT276 BEAARING 6204 FHHR6204 1
15|F3-520405 [CIRCLIP HE 1
16|F3-520406 |WASER HE 1
17|F3-524000 [SHIFT 2 DRIVEN GEAR UNIT ZRNSIRAS 1
18|F3-520307 [SHIFT FORK PAUR BRI 1
19|F3-520403 [CIRCLIP HE 1
20|F3-520404 [SPLINE WASHER TR E 1
21|F3-520001 |SPLINE TTREAE 1
22|F3-520305 |REVERSE GEAR e 1
23|F3-520304 [SHIFT 5 DRIVEN GEAR AN R 1
24|F3-520402 |[RINGENT CIRCLIP FF O R4 1
25|F3-520302 [SHIFT 3 DRIVEN GEAR =N 1
26|F3-520303 |SHIFT 4 DRIVEN GEAR MBI 5 1
27|F3-521000 |[DRIVE AXLE UNIT WA & 1
28|F3-520401 |WASHER HE 1
29|F3-522000 [SHIFT 1 DRIVEN GEAR — BN RAS 1
30|F3-520306 |DRIVE GEAR Ryt 1
31|GBT894.2 |[CIRCLIP 26 FE 26 1
32|GBT276 BEARING 6304 H&6304 1
33|F3-504000 |DRIVING AXLE GEAR O 3h S e 1
34|GBT276 BEARING 6004 H&6004 1
35|F3-570301 |[MIDDLE DRIVE GEAR N5 1
36|/GBT894.2 |CIRCLIP26 HE 26 1
37|F3-570302 [MIDDLE DRIVE SHAFT PO 1
38|GBT276 BEARING 6206C2 H&6206C2 1
39|F3-500202 |WHEEL AXLE BEARING BASE SR AT 1
40|F3-500409 |PRESSUE PLATE EAR 2
41|GBT819.1 |SCREW M8*25-ZN5.D #24T M8*25-ZN5.D 4
42(F3-580307 |DRIVING GEAR ok g 1
43|F3-580852 |NUT M22*1 128 M22*1 1
44|F3-580410 |ADJUSTING GASKET R 1
45|F3-500004 |REVERSE AXLE 1B 2% % 1
46|GBT894.2 |[CIRCLIP 14 15 1
47|F3-500405 |WASHER e 2
48|F3-500306 |REVERSE WHEEL GEAR 2 B RS XGE S 5 1
49|F3-500003 |BUSH "HE 1
50({GBT5789 |BOLT M8*30-10.9-ZN5.D 24 N8*30-10.9- 6
51|F3-500304 |SPEED DRIVING GEAR IR IG5 1
52|F3-500305 [SPEED DRIVING GEAAR BIRMB R 2
53|F3-500601 [O-RING OB 3
54|F3-500201 |SPEED GEAR BASE IR 4
55|YP80-2000 |BOLT 95026-06015 124 95026-06015 5
56|F3-500407 |WASHER HE 6
57|F3-502000 [SPEED GEAR OIL SEAL RGO HE 7
58|F3-570001 [DRIVING PIN ek 8
59|F3-570701 |STEEL WIRE CIRCLIP WL R 9
60|GBT5782 [BOLT M6*30 124 M6*30 10







B AHNE LUBRICATION COOLNG MECHANISH

Fs EBHRS e
Ref.No |Part No. Description BEHHER y

1[F3-610000 |ENGINE OIL PRMP IR 1

2|F3-611000 [OILPRMP GEAR UNIT HRERAES 1

3|FG-610001 |TRANSMISSION PIN ks 1

4|FG-600801 |OIL PRMP PAD HRE R 1

5(GBT819.1 |SCREW M6*30-ZN5.D 24T M6*30-ZN5.D 3

6|FG-620000 [ENGINE OIL COARSE STRAINER HLmEE S 1

7|FG-600701 |COMPRESSING SPRING E# 1

8|FG-600601 |O-RING O 1

9|F3-600201 [OIL DRAIN PLUG SCREW BURIRE 1
10[F3-630000 |[ENGINE OIL FINE STARINER Vm SRR 1
11[F3-600601 |O-RING O & 1
12[F3-670000 |[ENGINE OIL FINE STARINER MRS B K 1
13|GBT70.3 SCREW M6*30-10.9-ZN5.D #24T M6*30-10.9-ZN5.D 3
14|F3-600401 |GASKET 44 ] 2
15[F3-600853 |[CONTACT sk 2
16(F3-640000 |OIL DELIVERY PIPE 4 HEEE4 1
17|F3-650000 |OIL DELIVERY PIPE 5 HEEAS 1
18[F3-660000 |OIL COOLER ASSEMBLY 70 mEs B R 1
19|GBT5786 NUT M6*12-ZN5.D 124 M6*12-ZN5.D 4
20(GBT97.1 WASHER 6-ZN8.D #& 6-ZN8.D 4
21|GBT6087 NUT M6-9-ZN5.D 128 M6-9-ZN5.D 4
22|F3-D90000 [COOLER FAN MOTOR B XS B 1
23|F3-600851 [BOLT M8*20 24T M8*20 2
24(F3-601000 |OIL PIPE UNIT 1 HEAARL 1
25(F3-600402 |GASKET 44 ] 8
26|F3-D80000 |[OIL TEMPERATUER SENSOR B RER 1
27|F3-600852 [BOLT 125T 2
28[F3-602000 |OIL PIPE UNIT 2 HEAE2 1
29(YP80-2000 |BOLT 95026-06012 1248 95026-06012 1
30[F3-603000 |OIL PIPE UNIT 3 HEEAE3 1
31|F3-600602 |O-RING O & 2
32|FG-500405 |WASHER BE 1




	PNEUM MECH(CYL).pdf
	PNEUMATIC MECH (CYL).pdf
	PNEUM MECH1.pdf
	Pneumatic Mech.pdf
	CRANK CON.pdf
	CRANK CONE.pdf
	CRANKCASE.pdf
	CRANKCASE BODY.pdf
	CLUTCH.pdf
	CLUTCH2.pdf
	CONTR SHIFT.pdf
	CONTR SHIFT CAM.pdf
	SHIFT GEAR.pdf
	Shift Gear Mech.pdf
	LUBR COOLING.pdf
	Lubrication Cooling Mech.pdf

